



15206

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1	2188	9006A 2	COWL ASSEMBLY, Port, Black	1		
1	2188	9006A 3	COWL ASSEMBLY, Port, Gray	1		
2		42940 4	SEAL	3		
3		12401	SEAL, Rear	1		
4		90274	SEAL	1		
5		42958	SHIELD	1		
6	10	48409	SCREW, (#10-16 x .625)	3		
7	12	89302	WASHER, (.203 x .406 x .040)	3		
8		43533 1	SOUND BLANKET	1		
9		19368 2	SEAL, (4.20 Inch)	1		
10	2187	9070A 4	COWL ASSEMBLY, Starboard, Bla	1		
10	2187	9070A 5	COWL ASSEMBLY, Starboard, Gra	1		
11		11315A 1	OIL LEVEL GAUGE ASSEMBLY	1		
12	11	11316 1	NUT	1		
13		11317	RETAINER	1		
14	12	89302	WASHER, (.203 x .406 x .040)	3		
15		43534 2	SOUND BLANKET	1		
16		19368 2	SEAL, (4.20 Inch)	1		
17		42905	GROMMET	1		
18		812431	PLUG, Handle Models	1		
19	26	60297	SEAL	1		
20		42957	SHIELD	1		
21	10	48409	SCREW, (#10-16 x .625)	3		
22		43138A 2	COVER ASSEMBLY MERCURY, B	1		
22		43138A 3	COVER ASSEMBLY MARINER, Gr	1		
23		12356	BUMPER	1		
24	24	17288	SPRING	1		
25		43137A 1	BRACKET ASSEMBLY	1		
26	11	43418 1	SPEED NUT	3		
27		15432	RETAINER	1		
28	17	43134	PIN	2		
29	10	48409	SCREW, (#10-16 x .625)	4		
30	12	814806	WASHER, (.344 x .688 x .065)	4		
31		87985 1	BRACKET, Lower	2		
32		87987 1	BRACKET, Upper	2		
33	10	40107 25	SCREW, (M8 x 25)	8		
34		12081 1	COWL LATCH	1		
35	10	48409	SCREW, (#10-16 x .625)	3		
36		47341A 1	EMERGENCY STARTER ROPE, M	1		